

● PRODUCT INTRODUCTION ●

□□□□ □□□ □□□ □□□□ □□□ □□□□□ □□□□□□ □□□□ □□□□

□□□□	□□□□□	
□□□□□□□□□	□□□□□ □□□ □□□ □□	
□□□□ PP	□□□□□□□	
□□□□□□□□	□"□ 60 □□□□□□□ □□□□ □□□	
□□ □□□□□	□"□ 85 □□□□□ □□ □□□□□. (Cla2 □□)	
□□□□□□□□□	3 □□□).□□□□□□□ □□□□□ □□ □□□ □□□□ □□□□□ □□□□□ □□	
□□□□□□	35 □"□ 5 )□"□ □□ □□□□□ □□□	
□□□□□□□	□"□ 12 □□□□□ □□□□□	
□□ □□□□□	□□□□□ □□□□□□□□□ □□ □□□□□ PP 3□	
□□□□□□□□ □□□□□	□□□□□□□□	
□□□□□	3 4 0 □□□□□□ □"□ n □□□ □□ □□□□□□	
□□□ □□□□□□	□□□□□□□□	
□□□□□ □□□□□□	*	
□"□/□□□□□	□"□□ W i□t□	
	τ □"□□ ept□	
	□□□□□ n □"□□	
	□□□□□ □ W i□t□	
	□□□□□ □ D ept□	
	□□□□□ □ H □□□□□	
	□□□□□□□ W idth	
□□□□□□□□□	2 pc□/ctn	
CBM	0.13 /PC	
□□□□□□ □□□□□□□/□□□□□	20GP	40 HQ
	220-260	500-520

● PARTS REFERENCE ●



WORKSHOP



● ENGINEERING CASE ●



OUR PHOTOS



---

CERTIFICATE

---

SGS

Test Report No. 201904080171 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.81kg

Standard: EN 12526-1:2012 (EN 12526-1:2012)

Other Reference: EN 12526-1:2012

Sample Name: EN 12526-1



"View of Report"



SGS

Test Report No. 201904080171 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.81kg

Standard: EN 12526-1:2012 (EN 12526-1:2012)

Other Reference: EN 12526-1:2012

Sample Name: EN 12526-1



"View of Report"



SGS

Test Report No. 201904080171 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.81kg

Standard: EN 12526-1:2012 (EN 12526-1:2012)

Other Reference: EN 12526-1:2012

Sample Name: EN 12526-1



"View of Report"



SGS

Test Report No. 201904080171 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.81kg

Standard: EN 12526-1:2012 (EN 12526-1:2012)

Other Reference: EN 12526-1:2012

Sample Name: EN 12526-1



"View of Report"



SGS

Test Report No. 201904080171 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.81kg

Standard: EN 12526-1:2012 (EN 12526-1:2012)

Other Reference: EN 12526-1:2012

Sample Name: EN 12526-1



"View of Report"



SGS

Test Report No. 201904080171 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.81kg

Standard: EN 12526-1:2012 (EN 12526-1:2012)

Other Reference: EN 12526-1:2012

Sample Name: EN 12526-1



"View of Report"



SGS

Test Report No. 201904080171 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.81kg

Standard: EN 12526-1:2012 (EN 12526-1:2012)

Other Reference: EN 12526-1:2012

Sample Name: EN 12526-1



"View of Report"



SGS

Test Report No. 201904080171 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.81kg

Standard: EN 12526-1:2012 (EN 12526-1:2012)

Other Reference: EN 12526-1:2012

Sample Name: EN 12526-1



"View of Report"



# SHIPPING

A. 15-25 40\*1 15-35 40\*2

15-25 40\*1 15-35 40\*2 HQ, 15-35 40\*2 HQ

B. EX, FOB, CIF, C&F, LC

Shipping terms and conditions

# OUR SERVICE

Quality service and fast delivery

100% satisfaction guarantee

Professional service

00000 00000000 00 00000000 .0.

0000000 000000 000000000 .0.

.

0000 000 ,000000000 000000000 0000000 0000000 00 :0000000 0000 000000 0000 00000000

00 0000000 00 000000 ,0000000 00000 00000 ,000000 00 00000 00000 0000000

00000 000000 00 00000000000 000000 00000000.

## FAQ

000 000000 00 00000 00000000 000000 0000 :1?

00000000 00000 00 00000 7-15 00000 00000000 0000000 0000000 00 .0000 00 00000 00000 00000 .00000 :0.

00000 000 0000 00000 0000 0000 :2 ?

0000000 00000 00000 00000 00000 000000 00000 :0.

000 000000000 00 000000000 0000 00000 0000 0000 :3 ?

000000000 00 0000 00000000 0000 .0000000000 00 00 100% 00 00000 00000000 00000000 00000000 0000 ,00 :0  
00000 5.

000 00000 00 00000 0000 0000 :4 ?

000000000 000000000 00000 10 0 00000 00000 00000000 00000 000000 :0.

00000000 00000 00 00000 00 :5 ?

00000000 0000 :0 T/T 0000000 00000 70% 00 00000 ,00000000 00000 30% 00 0000000) 000000),

00000000 0000 00 00000 0000000 00000 0000000.

## CONTACT US



Manager : Rachel

**Whatsapp/Wechat:**

0086-13590681820



**E-mail:**

rachel@new-city.cn